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MATERIS
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APPRO
b mwvnre Dmmmmm SHARER
——
Contractor Company ALADDIM(A} Designar Company |¥.H) Engineoring Canauiting Office
Mame Sign Date/Serial Number Tima
i 2023
Issued by Contrachar Eng. MAHMOUD DIAB M{O/ﬁi Nc/w 85 -A-hn--:.li: AR GT-04 10,00
.::S el oo Kk ¥y HH A1)
Recalved by BARE |, galED SAIF s MAR -
i CONSULTANT : pgs 134 EW €5 3 12 23 10 0
|
'1 51 1o 521 i to 53 Kp Ko Hote 5
] Station Refarence Depol Referance For Kilomater point only Start Km s used
| Wk Aethvity
] Sub Elarment of Activily
i Dascription of Materials Fill Layer Total Guantity{2000 m3 )
| Location lo ba Used il
'rj Sample only Yes Materials Type fill layers
|
| Supplier Mama Data Sheet provided Yas attached
! P EARTHWORK SRECIFIGATIONS & TESTING REPORT
| Reference in Bl Specification (CG21-41.2) VERSION 2 CIVECON GROUP
Pregualification reference Test Samples Results
|
| Refarance Photos Noves Other

QUALITY TEST RESULT IS APPROVED

1- ana sampke was satected for quality test

e )
< e e 2. All tests ware carried - out by CEL Lab .

9. results attached and found acceptable and comply with proj. specs.

4- final approval is subjact to above mentioned comments

Crrganisation Mame
Contractor Eng Mahmoud Diab
QanQc * Eng. SAIED SAIF
GARBE™ Eng. Margrat Magdy
i
Employers Reprasentative Eng. Alaa Abd-Allatif % /M {9-17- fbﬂ'lj Auwle
* Desgiar l"’ ==

= ApgnmerdBeidges. Calvert anly
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Consulting Engineering Bureau & Laboratories
dopandight O LT Jalaa oSe
Company Name ; Adalslall < gliall o 518 i g (pall #20e
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment
Location : St. 3344000
Reporting Date  : 03/12/2023
Reporting Date : 19/12/2023
Reporting No. :09
Sample No. : 09

Dear Gentleman,
Attached here with the Soil Embankment delivered on 25/10/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

=y th B RS

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.

Rt I e
**TT“:UC:E:LW o
P b "lel

i -

3 El Malek El Afdal Street
Famalel, Caira.
Tel.& Fax : 27367231 - 27363003

AL (QUITO TP B

§p@lEl o e i1

FYPIPAr o YYEIVYPY o Ll + Gadald
www.cel-egypf.com
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Consulting Engilneering Bureau & Laboratories
Awdight O LALLR I  fa lna LSt

Company Name ; Adalsiall &y glhall o5l8 s g cuall s

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment

Location : St. 3344000

Reporting Date : 03/12/2023

Reporting Date : 19/12/2023

Reporting No.  : 09

Sample No. : 09

RESULTS OF SIEVE ANALYSIS According to ASTM D-C 136

Sii::j}iz i Passing %

50 100
375 99.2
25 91.2
19 81.2
12.50 71.4
9.50 62.3
4.75 54.1
2.36 49.8
2.00 46.2
1.18 41.2
0.600 34.9
0.425 28.2
0.300 234
18.9

3 El Malek El Afdal Sireet
Famalek, Cairo,
Tel.& Fax : 27367231 - 27363093

et ¥ Zilet 3 ¥

3 g [BH = ZLbLa 30

TYRIF AT - YYIIVYYE) G Lulld ¢ Gedudd
www.cel-egypi.com
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Consulting Engineering Bureau & Laboratories
Accwight S LAWY Jalaa oiolie

Company Name : Alalsall oY jlall 038 5 g Lpdl) #38

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023
Reporting No.  : 09
Sample No. : 09

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.8
Sieve Size 75 pM  (N0.200) '

3 El Malek K1 Afdai Street
Lamulek, Cairo.
Tel.& Fax : 27367231 - 27363093

i LT
3 pd it - ELLa 1T
T ATV . ¥
lespliBlesne vrr YYPIVIED 1 ublh + fadald

Temiing Lmboriaioey www.cﬂl—cgypt.mm
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Consulting Engineering Bureau & Laboratories
R gl Ot AT LN Lelae LiSe

Company Name : AdalSiall o gliall o518 i g (yalt p3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023
Reporting No.  : 09
Sample No. : 09

Results
Test
(o)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
|
|
4
3 El Malek E) Afdal Street B gt 5
Zamalek, Cairo. m & s Lit] - ErLe i1
Tel.& Fax : 27367231 - 27363093 | PYPTE AT o PVITVIPY b ST o Geald
LSyl oL A www.cel-egypt.com
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Consuwlting Engineering Bureau & Laboratories
Acwbight Ol Ll Lo lne 8

Company Name : Adalial) < gliall o 38 i g (pall 3

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No. : 09

Sample No. : 09
Soil Classification According to Project Specs (Embankment)
Results \' Limits according |
1EsY (%) Projects Specs
Group Classification (A-1-a) (A-1-a) (A-1-b)
2.00 mm (No.10). 46.2 | Max50 % R
1 0.425 mm (No. 40). 28.2 Max 30 % Max 50 %
: 0.075 mm (No. 200). 9.8 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
 lould Timht e NP s b s |
Plasticity indeX .....ccvvvvvicienrnnanne.

NP _ Max 6 % Max 6 %

PP LR TP T B

F o (31 - Ll La LI

YYEIF Ay o YYPIVIrY o ulia o« Gedld
www.cel-egypl.com

Fumalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories
Agandigh! O HLATLLW Y Lo las wiiSiae

Company Name : &dalSal) ol gliall o 58 i y cgalt p3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No. :09

Sample No. : 09
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
T :
2.13 - |
o R 4 !
3 ol s
E i R Sl ko ._,“;.-.
s 200 s
:E 2.08 - 2 : I =
= e ¢ o LR IR i e
-E O ST L e e
I s e st e L
! et B PR T B TR e S S e e g
5 B 7 & 9 10
water content %
*  Max dry density (gm/cm?) 12,13
«  Optimum moisture content % 1 8.1

f
3 El Malek K1 Afdal Strect PP L (RETTPU T3 o
Zamalek, Cairo, 3 palat! - Litla it
Tel.& Fax : 27367231 - 27363003 i FYFIFAT - YVFIVIPY | Lulll + Gpauld

R RERITES www.cel-egypt.com
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Consulting Engineeting Bursau & Laboratories
Apaundight Ol HLESLN T Lelns LS

Company Name : 4dalSiall &Y gliall 0 U8 & g call g8

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No. : 09

Sample No. : 09
Test Results of California Bearing Ratio on Base Materials
ASTM DD 1883
PERESE stress on piston (Mpa) ‘
mm Inch
0.64 0.025 2.12
1.27 0.050 2.69
1.91 0.075 3.16
2.54 0.100 3.49
3.18 0.125 3.84
3.81 0.150 4.18
4.45 0.175 4.50
5.08 0.200 4.86 N
3.0 0.225 Dk
6.35 0.250 S.20
CBR Result Stress (Mpa) CBR %
At 0.1 inch (2.54 mm) St Value Sample results
| penetration P i 50.6 |
Notes :

I~ Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of 2.13 (gm /om?)

3 El Malek EI Afdu) Street Juad ¥l it 3

Zamalek, Cairo, & s LA = ELF L 1T
Tel.& Fax ; 27367231 - 27363003 YYRTF AT« YPVRTVITY b uflh + Gdald

CR
Fesaii Lasorrmey www.cel-egypé.com
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Consulting Engineering Bureau & Laboratories
A hight Oy LA Lo lae it

Company Name : Adal€ial) & gliall o518 3b o oyl 23

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date : 19/12/2023
Reporting No.  : 09

Sample No. : 09
Load Penetration Curve of CBR Test
ASTM D-1883
i : ; ! ' ; :
.5 :’ é L ™
LY./, (38 SN pEu— bommmn : | "’)f\ ----------
g i | - A i
. < 4.00 it L i B R SR M .
| T j : | : :
N 5 :r | | : :
- 1] L . L e oD P e i
& N | : | 2 s
: 1 1 i i [
| S / : ; ! : i
| & | | i ! ! i
L 100 hmmsmn s T '— ----- R T T T S 1 -
J : | | | | |
0.00 .l ! ! B R e T BRSNS
0 1 2 a 4 5 3 7
Penetration {mm)
| o T oy, Y
Signatpie [ w—-*-*'w“‘“*' ol
# W_Jh,,._n,_L..a.mJl L
il s it -‘. : W’n K
8
3 El Malek K1 Afdal Sireet Juad ¥ Aot 3
Lamalek, Cairo. 3 g lith! - Zitha LH
Tel.& Fax : 27367231 - 27363093 i LA LEL L 472 1 10 L S T S
i Litiactmeary www.cel-egypt.com
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Consulting Engineering Bureawu & Laboratories
Awchoight SHHLESLYW | e las 08

Company Name : 4lalSial) <Y gliall o 518 5 5 cudll p3e

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023
Reporting No. : 09

Sample No. : (09
Organic of Soil ASTM D-2974
Method Type D
Test Results
Amount of organic content % Nil

9

3 El Malek El Afdal Street udd ¥ Sl 5 ¥

Famalek, Cairo., m 3 pblaM - EllLg L1

Tel.& Fax : 27367231 - 27363093 YVPTF4E L r 3
Sl YETVITY o uSiD ¢ adull

Tewting Latartatary www.cel-egypt.com




MATERIAL
APPROV
REQUEST

!% KK mm':;p:-l . "“""'"""s.‘?"-!E"""\' ), e e
(Jﬂrf& YDy T (GARS ; e =R C

sUSTRA [ SrAnEn

Contracior Comparny ALADDIN(4) Desigrer Company {WK) Enginearing Canaulling Office
| Mame Sign i N Crate/Seral Mumbar Timie
|asued by Contractor ﬂ . 11108/H023 =
Eng. MAMMOUD DIAB Mp Y ,_/lj A AR GTD 10:00
AR == R oo (2] Lad HH pakd
Received by GARB  |& - o uien sAlE Fmman |
. CONSULTANT : pA cs 12 3 2 10 0
| i
B1 to 521 01 53 Kp XXX Hote
Station Raforends Dapot Reference For Kilometer polnt anky Start Km is sead
Work Activity
I Sub Element of Activity
Dascription of Matarials Fill Layer Total Quantity(S000 ma )
Location to be Used L palt
Sample only Yes Materials Type fill ayers
Supplier Name Data Sheat provided Yes attached
: i EARTHWORK BPECIFICATIONS & TESTING REPORT
Reference in BoQ Spacification [C5321-41 2) VERSICH 2 CIVECON GROUP
Pregualification reference Tast Samples Results
Refarence Photos Mol es Oithar

-

1- oné sample was selected for quality test

2- All tests were camad - oul by CEL Lab .

3. rasulte attached and found acceptable and compy with proj. specs.

4- final approval ig subject to abu-.re rnentignecd ,Tﬂ
b"‘_‘?tﬂ.-ova:‘ LY ﬁ_\ l.| § 1‘- ‘i\a_ ¥

ST R “BTATLS. i PR THR L
Organisation Sign Date : : __,ﬂrﬁw_i;éﬂ
" i i H |
Coniracior Eng Mahmowud Diab fuéM K}'\ ! Ub A
ey i
Qaac * Eng, SAIED SAIF 1w N2 A
GARE" Eng. Margret Magdy
I
Employers Representative Eng. Alaa Abd-Allatif ‘é"’ ///J‘j' -2 b .,'3- 9023 Aud -
I
' Desgiar L

= pignmerdBridges: Suberrl oaly
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cansulting Engineering Bureau & Laboratorias
TR S LAl Jalae piiia

Company Name : JLalSTalt Y gliall 38 ph g Gl #30
Project . Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Type of sample : Soil Embankment
Location : St. 334+000
Delivery Date : 12/09/2023
Reporting Date  : 24/09/2023
Reporting No.  : 03

Sample No. : 03

Dear Gentleman,
Attached here with the Soil Embankment delivered on 12/09/2023

Materials test

. Sieve analysis according to ASTM D-422.
' Materia! finer than sieve No. 200 according to ASTM D-1140.

1
2
3. Liquid limits and plasticity index of soil according to ASTM D-4318.
4. Soil classification according to Project Specs.

5 Proctor Test according to ASTM D-1 557
6. CBR according to ASTM D-1883
7. Organic Content ASTM D-2974

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.

3 Fl Malek El Afdal Street
Famalek, Cairo.
Tel.& Fax : 37367231 - 2TIOMI3

o2 Lllet] S ¥

A paldl « Elrle i

FVFIFAF o YYPIVITY o Lufilh & oaduld
www.cel-egypi.com
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Consulting Engineering Bureaw & Laboratories

B bigh Oy LELLYY  Lilne L D5s
Company Name : ALallal) c glall o318 5 5 Gadll p3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 12/09/2023
Reporting Date  : 24/09/2023
Reporting No.  : 03

Sample No. : 03
RESULTS OF SIEVE ANALYSIS According to ASTM D-C 136
Siuzvmeﬁ;ze Passing Yo
50 100
375 96.5
25 89.2
19 80.3
12.50 M3
9.50 63.1
4.75 51.2
2.36 46.2
2.00 41.2
1.18 36.1
0.600 32.5
0.425 279
24.1
20.1

3 El Mulek EI Afdal Strect
Famalek, Caliro.
Tel.& Fax 1 27367231 - 27363093

Juad 87 Elbati 5 1

3 pab Ll = 2l g L1

FYPAFAY o YYPIvErd o Sl 4+ Gl
www.cel-egypt.com
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Consultfng Englneering Bureais & Laboratories
Bonhdgh St LS e las OIS e

Company Name : AlalSial) e gliall o 5l8 58 g yalt ele

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Loeation : St. 334+000

Delivery Date 1 12/09/2023
Reporting Date : 24/09/2023
Reporting No.  : 03
Sample No. : 03

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 10.2
Sieve Size 75 pM  (No.200) g

Signa(ﬁre.ﬂ//.éfi..
3

3 Fl Malek Fl Afdal Street AL BT D R
FLamalek, Catro. 3y (31 - ElFLa 3
Tel.& Pax 1 27367231 - 27363093 ksl YYFIFO AT o YVPIVETF) ¢ ulid + gpdeld

148 www.cel-egypt.com
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Conswitiing Englneering Bureau & Laboratories
Rkl | Dol LA  Lalne o J8a

Company Name : AlalSlal) <N gliall o518 3 5 (ol s3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 12/09/2023
Reporting Date  : 24/09/2023
Reporting No. :03
Sample No. : 03

Risults of Kauid litit and lasticity ind
of soils according to ASTM D-4318

Results
Test
(%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
{
I
|
4
3 Fl Malek El Afdal Street Juad ¥ Sl B P
Zsmalek, Cairo. 3l o Utle i1
Tel.& Fax : 27367231 - 27363093 SRR TYPIF AP o YYPIVIT o afid + Spduld

Teuing L anaramey www.cel-egypi.com
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Conswiting Engineering Bureaw & Laboratories
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Company Name : AlalSiall a glall 018 3 g (pall 63

Project : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 12/09/2023
Reporting Date : 24/09/2023
Reporting No.  : 03
Sample No. : 03

Soil Classification According to Project Specs (EFmbankment)

Results Limits according
e (%) Projects Specs
Group Classification (A-1-a) (A-1-a) | (A-1-b) i
2.00 mm  (No.10). 41.2 MaxS0% | see
0.425 mm (No. 40). 279 Max 30 % Max 50 %
0.075 mm (No. 200). 10.2 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit .....oovvviiiiininenn, NP == -
Plastichty Idex .. osmvmnovinsoniasine :
NP Max 6 % Max 6 %

3 El Malek EI Afdal Street Lad¥! Lot 5 P

amalek, Cairo, 3 gLl - ULy if)

Tel.& Fax : 27367231 - 27363003 TYPFIr4r o TYPIVTT) @ + J
= ACEREDITED 1 uS1h + pddd

Taldnay www.cel-egypi.com
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Conswulting Engineering Bureau & Laboratories
Roraudight Ol JLETLWT  Lelne wilifle

Company Name 3 AalSlali il glall o318 i 3 Gall 63

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 3344000

Delivery Date : 12/09/2023
Reporting Date : 24/09/2023
Reporting No. : 03
Sample No. : 03

Moisture — Density relation of soil
Test result (Modified proctor test
ASTM D-1557

2.14 -
243 Aot
2.11 4
21 4 :
2.09 .t. S i e e e e
2.08 +
207 -
2.06 ,
2.05 1 Ry S S oy PP i P
2,04 - :

dry denisty | gm/fom? )

water content %

s  Max dry density (gm/cm?) 1 213

e  Optimum moisture content % 1 8.2

&

3 El Malek El Afdal Street L LTS T B
Zamalek, Cairo. B il - Eltie oM
Tel.& Fax : 27367231 - 27363003 YYPTRAY o YYPIVIPY o ol 4 Gpdald

g B wwww.cel-egypl.com
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Consuliting Engineering Bureau & Laboratories
E.L;m..k.‘-.‘.'fl CJ*JLﬂu'H'I .JJLI.I l__t:id

Company Name : AlalSiall < gliall s 318 32 3 Gal) £

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment

Location : St. 334+000

Delivery Date : 12/09/2023

Reporting Date  : 24/09/2023

Reporting No.  : 03

Sample No. : 03

Test Results of California Bearing Ratio on Base Materials
ASTM D 1883

penetration stress on piston (Mpﬂ)—l‘

mim Inch

0.64 0.025 2.16

1.27 0.050 2.42

1.91 0.075 2.71

7.54 0.100 3.03

3.18 0.125 3.29

3.81 {0.150 3.60

4.45 0.175 3.96

5.08 0.200 4.24

5.71 0.225 _ 4.56
B 6.35 0.250 4.94

CBR Result Stress (Mpa) CHR %

| e T

Notes :
1- Attached graph shows penetration resistance versus penetration magnitude,
2- 'The sample was compacted to dry density of 2.13 (gm /em®)

al 8.2 %o oplimum water content,

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel & Fax : 27367231 - 27363003

b Lyt 5y

Fad il - U La i1

TVFAPOAY - YYPTIVYP) | allh ¢ Gpauld
www.cel-egypi.com
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Conswlting Engineering Bureau & Laboratories
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Company Name : 4dalSiall & gliall o 918 1 g cuall eSle

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 12/09/2023
Reporting Date : 24/09/2023
Reporting No.  : 03
Sample No. : 03

Load Penetration Curve of CBR Test

ASTM D-1883
6.00 T T ;
=T S . — | — e e
! ! : ! B
E : ? i i : f ;
= 400 foc-cemmenabensdasaiia s ca i D adeans ,...-!"_"_r_ __________ —— ot
= : : ; - |
: | i " |
5 [ T P— :._____....,.-.?-l'ff_--. e e =k e
(= : '.--l" 3 i i i
Q ¥ i i [ [
p— : ! : : :
E 200 4--wrusocoe :. __________ ‘L ___________ Ll e e : __________ _! ________________
& i E ] | I
LOO 4--mmneae '.;" s e f- iR <= : - - -k -
j ! i :
.00 E ki ! 1’., =S P R NS S i R M __5.___4__1___-. _-\._..I_._L_I_—.-I-\...-_L._-I—l._-.l_.,-\.l.._.!.__
0 1 2 3 i 5 ) 7
Penetration {mm)
vf“#;
8§
3 Bl Malek El Afdal Street Chud ¥ Al M b 1
Zanralek, Cairo. S ahldh - Sl fg i
Tel.& Fax : 27367231 - 27363003 ke } PPEIreay - vvrtvrem r gud L+ Gpdald
gl ey www.cel-egypt.com
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Consuiting Engineering Bureau & Laboratories
Aiundaigh | Sol 5L Lalne LC5e

Company Name : AlalSiall o glall o 518 5 5 (ail) £30

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 12/09/2023
Reporting Date  : 24/09/2023
Reporting No.  : 03

Sample No. : 03
Organic of Soil ASTM D-2974
Method Type D
; Test Results
Amount of organic content % Nil

9

3 £l Malek El Afdal Strect Juady AUt 5
Zamalek, Cairo. 328 al - £l Le i1
Tel.& Fax : 27367231 - 27363093 ndeiaie IVEAFAY o YYPIVITY ¢ uSld + Gpdd

Testng Lsbostarnry WW,cel-eg}'pt..com
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(K - K) Engineering Consulting
Company ALADDIN(04) Designer Company Office
Mame Sign Date/Seral Mumber Timea
Issued by 44 /0812023 :
Contractor Eng. Mahmoud Diab J{Wgﬂé- O\g 5 AAD-4.P LT 1) 1:00 PM
b T [E) his Y HH flhd
Received by GARB
consuTant  [Eng. SaledSaif 15,4, /MRl | ew | o8 | o | 2 | 4 0
81 tp 821 D1to 53 ¥p J00K Mota
Station Raference Depot Referance For Kilomatar polnt only Start Km s usad
Work Activity
Sub Elarmant of Activity
Description of Materials CUT BED
Location to be Used From 3344900 TG 335+000
UIR 55 -A-AD-4 -C-01 02/08/2023
MAR & UIR Approval No Date
M.AR. Q.T.-C-01 29/05/2023

Supplier Name

EARTHWORK SPECIFICATIONS &

Test Requirement PL.T(DIN 18134) Specification TESTING REPORT (CG21-41.2)
VERSION 2 BY CIVECON GROUP
Reference Photos MolYes Other
Item Cescription Linit Quantity Arrival Date MNote
1 plate load test NUMBER 1

2
£
4

1-P.L.T was carried- out ltly c:-.rll englnaanng tastmg & mnsulhng unit
[Egypt.Japan University of Science and Technology)

2-Results report attached and found acceptable and comply with

1-The Plate Load Test Result P.L.T.(DIN 18134} is prajact specifications.
Approved.

3-Final approval is subject to above mentionad comments.
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1. introduction
rha Civil Engineering Testing & Coansulting ot (EETEW) of the Egypt-lapan University of
4eience and Technology (EJUST) was retalied o soicllhy and Partners Integrated Contracting
to conduct 5 plate loading tests on tHe Matpee ool ol the Electric Express Train project at =
locations (KN 334+840, KM 3344840, KN 5=5 enl 3344500, and KM 334+560) In
sceardance with the German 5ta sdard DIN1E 24 Ths randate was communicated by Eng.
nabiee Roshdy of Aladdin and Partners | pteEg: fha sracting. Fleld team membets [Samah
Wassant from the working CETCU team qetieo e neolsct site on August 6, 2023 and
performed the required tests. This repoic o a5 the plate loading test procedurs

a.l.,rnrdmg to DIN18134, the test resuits ana —omi | \Lerpretations, and the CETCL pertaining
recammenaations.

2. Test Set Up and Instrumentation

« The German standard DIN1BL34 was oih e i dafine the test setup including the
nading system, test conditions, anr jaEsn e T the plate loading tests.

. The tests were carried out to detarmines e Straln woduli (Evl and Ev2) and thait
~atic [Ev2/Evl) from a stress = deformetion relationship of two consecutive |osding

fram Loading-Unloading-Loading regliv=

- The leading plate has a diamete! st caes and a thickness of 25 mm and ftis
provided with equally spaced stiffeners. hu JORST plate face is parallel to the bottom
a2 of the plate to allow a 300-m™ £ slate = nn placed on the 600-mm plate top.

= The loading systerm consisted of & hydoulic pamp connected to a hydraulic jatk of
700 har capacity, which can apply and eingse Tye inad increments.

. The dial gauge used to rmeasuie s 2 2itlameant has a resalution of .01 mm

ard the lever ratio was equaito 1

« The temperature at the time Ft R tash wesy B3 106
« The plate was carried cuton a Mativs 500 yecofaing e the company) at 5 points (RN
234+840, KM 3344840, KM 335+057, L 250300, and KM 334+560), The test surface
wraa was levelled, and the plate was sl el s shis surface.
« The hydraulic jack was placed on the ©iEne o _and normal to, the loading piate
benesth the reaction loading syste™ 20 280 i agalnst tilting.
.“--".-p-"‘-

. The reaction loading systei A "@W'?ﬂ‘!dﬂer CAT 966E.
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3. Test Procedure and Results
The plate load test was conducted if accordar = i the DIN18134. Loading, unloading, snd
reloading regimes were considered to estimats “he resiliant modulus of the tested scil, Prior

to the test, the force transducer and < Feude were reset to zerg, and then s load
corresponding to a stress of 0.01 MN/m2 wes zanliad. The load was increased in the first

laading cycle until a narmal stress pf 022 140+ war reached, and the loading Increnvent
was 0.025 MN/m2. The load was gradually = sassad im four stages. Following uniocading, a
seconc foading cycle was performed, bui the lnas wss anly increased to the penultimate
stage of the first cycle. 5 plate loading tests o the Native Soil of the Electric Express Train

project were conducted at 5 locations (KM 334840 KR 334+340, KM 335+057, KM 3344500,
ahd KM 334+560) and the data collected at the = =4 noints is included in Appendix 4.

Table 1 presents the load-settlement data cbits (50 2+ tha first loading and unloading stages
of the plate loading test performed at the lncation i 334+840, while Table 2 shows the data
obtained st the second loading stage

Table 1: Load-settfement data obtained at the ‘st laad!
oading test performed at the location (KA Z3ka5 a0
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Tabie 2: Load-settlement dats obtained at th= secong loading and unloading stages of the
plate Iqadfng test performed at the location |

K1 334+840)

i 2l

The load-settlement data obtained in al| loading and unloading stages for the test nerformed
Bl the first location (KM 3344840) gre stowh {n Flpure 1 Table 3 shows the caleulations of tha
resiiiént modulys of the tested soil arcord ing iz DIN18134, The testing data corresponding to
the second testing point (KM 3344940} is provides - Tables 4-6 and Figure 2. The testing data
Forespanding to the thirg testing point (iny 32s LUST) is provided in Tables 7-9 ang Figure 3,
The testing data corresponding to the fourth r=sr ng polnt (KM 334+500) is provided in Tables
10-12 and Figure 4. The testing data torrespond oz 1o the fifth testing point (ki 3344560} i
provided in Tables 13-15 and Figure 5.

Table 3: Calculations of the resilient madufus o ihe tested soil according to DIN18134: (KM
4+BA0)
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Tabla 7: Load-settlement data ohiained ot the first }aadmg and unloading :tages nf thE plate
loading test performed at the location (KM 335 -H‘"ISI?}

""-"l ’-%:'Ih%ﬁi;’r m

0.175 Bl v Y %a{‘g
0200 1.26
0.225 SRR
.253 I

B 0.200
L4 3 o

i 0.125 PRt =t i o
2075 1.02
0.005 TR ves

Table 8: Load-:utt[emunt tata nhtained at the second Ioading and unloading stages of the
plate loading test performed at the location {KM 325+4057)

0,005
0.025
2.058
0.075 s
0.100
125
0.185
175
L2040
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Table 9: Caleulations of the resillent moduius of the tested soll according to DIN18134: {iKh
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Figure 3: Load-settlement data: plate ioading test performed at (KM 3354057}

Table 10: Load-settlement data obtalned at the Hret toading and unloading stages of the
plate loading test performed at the location (K 234+500)
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Table 11: Load-settlement data obtained 2t the second loading and unloading stages of the
plate ioading test performed at the location (i 2344+500)

l'f,'.';t'-ﬁ
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o DED
0:075

0,100

DE25
k150
ol b Ay 0.175
536.56 0,200

Lot e 0.225 Y

Table 12: Calculations of the resilient medulus of ¢h
234+500}) :

@ tested soil according to DIN18134: (KM

0.25

i e

10.83

Stresy  ViN/m?)

.00 .05 0.1ik 13 0.20 0.25 .30
ﬂqﬂ“ < B

QFirst Loading cycle
& Second loading cycle
e O Unloading cycle

KM 334+500

Figure 4: Load-settlement data: plate toading test parformed at (KM 3344500)
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Table 13; Load-settlement data obtained at (ko et tvading and unloading stages of the
plate loading test performed at the location (v 134+560)

1.414 ' 0,008 ' ! 0.00
TR e 0,025 VR
RS 14,14 50 _ ! 0.49
b ; RS 0.07% D Y T
AR 2828 5,100 069
SRR 2595 0.125 i

GED
0,175 R o T
0.260 1.29
0.245 TR 1
0.254 : 158
) 0,200 YRS s
075 1.54
0,125 I e
0.075 1.17

0.008 P G

Table 14: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 334+560)

P
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Figure 5: Load-settlement data: plate losding test parformed at (KM 334+560)
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4. Closure

lest results presented herein raport the |oad-os
tests conducted on the Native Soll of the [lae

344840, KM 3344940, KM 3354057
German Standard, DIN18134.

B4.28

* Mote! Before interpreting these test resuii- <.

variability between the testing locations sho il e

Technical committee
Dr. Mahmoud Ahmed
Prof. Dy, Mohamed F. M, Fahmy
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Location of test site: KM ‘;3:{_:;5'1 Field Banreh Flassan
— e tea-m
Project title: Electric Express Train Project  Aladdin and ate; 6/8/2023
Partners Indegrated £ miracting

Diameter of loading iy = Time  [12:35:00 PM
plate A 1:02:00 PM
_'I;ver ratio 3 ___ _____-_ MNote: i
Type of Soil Native Soil CAT 966K
Beddi teri - .
Temperature
Test regime Loading Stage No. Dial Gauge Reading (mum)
Loading Stage 1 10.00

1 9.77

2 , 9.67

3 ;' 9.60

£ " 1 9.52

5 ! 9.40 |

(] 9.31

7 92.19

8 2.07

9 3.97

14 8.86
Unfoading Stage 11 8.89

12 8.96

13 910

14 9.25

15 9.96
‘Test regime Loading Stage Mo. Dial Gauge Reading (mum)
Reloading Stage Q i 9.96

1 B a7 9,70

2 i 14.14 9.61

3 212 0458

+ ' 28,18 9.41 _}

s 3338 9.30)

6 4243 9.19

7 49,49 9.10 ;

8 | sas6 9.05
= e 83.63 3.97

www. ejust edu.eg
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Location of test site: KM &3%__-;;4 0 Field (Sameh Hassan
S — tﬂﬂm
Project titie: Electric Express Train Projco - Aladdinand [Date:  |6/8/2023
Partners Integraed Contracting
Diameter of loading o h Time 1:67:00 PM
plate ) 1:34:00 PM
Lever ratio k- 3 MNote:
Type of Soil Native Sail CAT 966F
Bedding material i
Temperature AxC
Test regime Loading Stage No. L‘"_T._L""l Dial Gauge Rending {mm)
Loading Stage 0 L4114 10,00
1 7.07 9.67
2 TEY 9,60
3 . 21.21 9.49
4 o 18.28 9.37
5 T 3538 9.28
6 ! 42,42 9.15
7 | 4949 9.04
8 5686 8.92
9 | 63.63 8.73
10 ‘ 70.7 8.64
Unloading Stage 11 | 5656 8.69
12 | avan 8.75
13 | 3535 8.92
14 T 9.07
15 | Traia 9.04
| Test regime LundiantaﬂET [1 nad (RN Dial Gauge Reading (mm)
Reloading Stage 0 ' e 9.94
I 107 9.60
2 14,14 9,49
3 2121 9.34 [
4 1828 9,21 |
5  3s3s 9,08
6 4242 9.00
7 4940 8.87
8 5686 8.72
9 63463 8.66
':-Hu'mu-"x‘mmﬂm""n G0 | '-‘-f.:"m'wm:m. WIFsin
WA, gjust adu eq CINTECHajust.edu.eg
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Location of test site: KM ,ﬁj:"{w;,; 57 Field Sameh Hassan -[
e T m
Project title; Electric Express Teais 2o oot - Aladdin and | Date: 6/8/2023
Partners Integewicy © notracting
Diameter of loading i Time  [1:39:00 PM
plate e Z:06:006 PM
Lever ratio —l_ . Mote:
Type of Soil Nﬂtivg:_‘%_:'.fi CAT 966E
Bedding material ik
Temperature .
Test regime (Loading Stage Mo ILU::‘.-{: (EN) Dial & Reading (mm
Loading Stage 0 | L4t4 10.00
1 147 9.65
2 1 1414 9.46 ]
3 I 21.21 9.31
4 | 228 9.25
5 | 3835 9.15
6 ? 42.42 9.00
7 i £9.49 8.87
8 | 3656 8.74
9 6343 8.63
10 | 0.7 8.49
Urloading Stage i1 f %6.56 8.54
12 J 49.49 8.60
13 | 3538 8.77
14 | 3121 $.98
i5 1414 9.92
Test regime Loading Stage No, ploaad (kM) Dial Gauge Reading (mm)
Reloading Stage 0 | Ldl4 9.92
1 147 9,60
2 | 14,14 9.45
3 .21 9.24
4 2478 9.11
5 | 383% 9,00 |
6 | 4242 8.79 )
7 19,49 8.66
8 656 8.59
g | 06363 8.51
'mmm»m:-- R B —— T ——
wnw. ejust edu eg CINTECH@ejust, edu eg
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[Location of test site; KM 35; L5000 Field Sameh Hassan
——— tea'm
Project title; Electrie Fxpress F'minh-"_r--;;.--a-f - Aladdinand |Date:  (6/8/2023
Partners Integrate ¢ noiracking
Diameter of loading o Time  [2:11:00 PM
plate o 2:38:00 PM
Lever ratio = Note:
Type of Soil Mative Spil CAT 966E
Bedding imaterial e,
Temperature 3¢
Test regime Loading Stage No, |10 (kN Dial Gauge Reading {mm)]
Loading Stage il 4 1414 10.00
1 ] + 7.07 9,69
2 J 14.14 9.62
3 | a3 9,43
4 | 2838 9.31
5 | 3sas 9.14 )
(11 . 42.42 8.96
7 4949 8.73
8 [ 3686 8.55
9 | 6383 8.35
10 I 8.16
Linloading Stage i1 56.56 B.21
12 §7 49,49 8.27
13 1 3838 8,39
14 | 2121 8.54
15 g 1414 9.45
Test regime Loading Stage Mo, |0 opr (el Dial Gauge Reading (mm
Reloading Stage 0 414 9.45
i 7.07 2.21
R WY | ———
: 3 21,21 8.80
| 4 28,28 8.63 i
| 5 3535 8.44
| [ 4242 8.25
7 =4 49.49 8.12
8 3686 8,04
o] 9 53463 8.00 J
— -mmnmn#lm“ N —— ‘mum-uwmr Tikigipes
waw.ejust edu eg CINT ECH®@e|ust.edu.eg
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Lacation of test site; KM 33456 i Field Sameh Hassan
o it ‘eﬂm
Praject title: Electric Expresy Ui by deet - Adaddin and | Dages 6/8/2023
Partners Intepraged ¢ s trasting
Diameter of loading . Time  [2:43:00 rm
plate i 3:10:00 PV
Lever ratip :_:T s Note:
Type of Soil Native Soil __|cAT %66k
Bedding material _ s eiom
Temperaiupe 3390 =
Yest regime Loading Stage 'Na.__LLL::g._a_e Lh™N) Dial Gauge Reading {mm)
Loading Stage 1 ) ‘il" . L414 10.00
1 , 7.07 9,62
= 2 1 amn 9.5]
3 A 9,43 =%
4 1 2838 9,31
5 1 3838 9.17
6 N 9.02
h=e ="=u | e 8.86
N 56,56 8.71
) ! 53.63 8.54 i
19 T 842
Unloading Stage 11 ]_,m 56,56 8.42
12 [ 4949 8.46
13 | 3838 8.64
14 Lo 2131 8.83 =
15 | 1.414 9.70
Test regime Loading Stage No. |1 gud ) Dial Gauge Reading {mm)
Reloading Stage 0 T 9.70
i | 9.45
2 T 9.30
3 | 2131 9.15 e
4 | 818 9.03 =
5 | 3838 8.88 |
5 _‘r___:__uz 8.76 i
i 49,49 8.64
L = 56.56 8.56
9 f 63.63 8.47 ]
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1 plate load test NUMBER 1
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(Egypt-Japan University of Science and Technology)
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1=The Plate Load Test Result P.L.T.(DIN 18134) is
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3-Final approwval is subject to above menliohed comments.
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Technical Report

Plate Loading Tests
KM 3344940 and KM 335+040

(Middle Embankment (-1.5 m))

Project

Electric Express Train (Sokhna - New capital - 6th
of October city - New Elalamein city)

Prepared for

Aladdin and Partners Integrated Contracting

El khalig El masri Street, Hadayek El Kobba -149
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; Introductinn
The Civil Engineering Testing & Consulting Unit (CETCU) of the Egypt-Japan University of
Science and Technology (EJUST) was retained by Aladdin and Partners Integrated
Contracting to conduct two plate loading tests on the Middle Embankment (-1.5 m) of the
Electric Express Train project at two locations (KM 334+840 and KM 335+040) in
accordance with the German Standard DIN18134, The mandate was communicated by
Eng. Rabiee Roshdy of Aladdin and Partners Integrated Contracting. Field team members
(Sameh Hassan) from the working CETCU team visited the project site on November 1,
2023 and performed the required tests. This report summarizes the plate loading test
procedure according to DIN18134, the test results and their interpretations, and the
CETCU pertaining recommendations.

2. Test Set Up and Instrumentation
«» The German standard DIN18134 was applied to define the test setup including the
loading system, test conditions, and procedure for the plate loading tests,

?

« The tests were carried out to determine the Strain Moduli {Evl and Ev2) and their
ratio (Ev2/Ev1) from a stress - deformation relationship of two mnsenutlve loading
from Loading-Unloading-Loading regime:.

« The loading plate has a diameter of 600 mm and a thickness of 25 mm and it is
provided with equally spaced stiffeners, The upper plate face is parallel to the hottom
face of the plate to allow a 300-mm plate to be placed on the 600-mm plate top.

« The loading system consisted of 2 hydraulic purnp connected to a hydraulic jack of
700 bar capacity, which can apply and release the load increments.

*» The dial gauge used to measure the piate settlement has a resolution of 0.01 mm
and the lever ratlo was equal to 1.

= The temperature at the time of the test was 27+ 1°C.

» The plate was carried out on a Middie Embankment (-1.5 m) {according to the
company) at two points (KM 334+940 and KM 335+040). The test surface area was
levelled, and the plate was bedded on this surface.

= The hydraulic jack was placed on the middle of, and normal to, the loading plate
beneath the reaction loading system an-:l ser_ured against tilting.

« The raaction loading system was a n@y mul‘blmnpa:n. Lr;ra;:lqr C‘.AT 96GE.
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3. Test Procedure and Results
The plate load test was conducted in accordance with the DIN18134. Loading, unloading, and
reloading regimes were considered to estimate the resilient modulus of the tested soil. Prior
to the test, the force transducer and dial gauge were reset to zero, and then a load
corresponding to a stress of 0.01 MN/m2 was applied. The load was increased in the first
loading cycle until a normal stress of 0.25 MN/m2 was reached, and the loading increment
was 0.025 MN/m2. The load was gradually released in four stages. Following unloading, a
second loading cycle was performed, but the load was only increased to the penultimate
stage of the first cycle. Two plate loading tests on the Middle Embankment (-1,5 m} of the
Electric Express Train project were conducted at two locations (KM 3344940 and KM
3354040) and the data collected at the two test points is included in Appendix A.

Table 1 presents the load-settlement data cbtained at the first loading and unloading stages
of the plate loading test performed at the location (KM 334+940), while Table 2 shows the
data obtained at the second loading stage.

Table 1: Load-settlement data obtained at the first loading and unloading stages of the
plate luadlng tast pm'l‘urmnd ut the Iocation (Knd 334+94IJ]

Mme e

ﬁ::: ; 0.005

o 0.025

z 0.050

. 0.075

o 0.100

- 0,125 :
pi 0.150 116
- : 0175 127
i 0.200 138
: 0.225 164
Iﬂl 0,250 165
- 3.200 163
- 0175 158
13 I 0125 148
4 0.075 5
i o 0B i e g
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Table 2: Load-settlement data obtained at the second loading and unloading stages of the
plate I:aadlng tut p&rfnrmud nt I‘.ha tncatmn (KM 3344940)

{ R S0 Mormal stress (a;) . Settlement (5)
bl "'s i‘jﬁfi‘w it : MN/m’* C T mm
't e i 1414 0.005 0.45
ot i 7.07 0.025 0.84
& i 14,14 0.050 .83
¥ e 1131 0.075 1.00
R TR T 0.100 1.14
B 35,35 0.125 1.25
6. © 4242 0150 135
P | 49.49 0.175 1.46
L . 56.56 0.200 1.54
ORISR 63,63 0.225 1.59

The load-settlement data obtained in all loading and unloading stages for the test performed
at the first location (KM 334+940} are shown in Figure 1. Table 3 shows the calculations of the
resilient modulus of the tested soil according to DIN18134. The testing data corresponding to
the second testing point (KM 335+040) is provided In Tables 4-6 and Figure 2,

Table 3: Calculations of the resilient modulus of the tested soil according to DIN13134: (KM
3344940}

W tstloading cycle
0.25
.27
6.11
=224
B1.14

1.28
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Stress (MN/m®)
0.00 0.05 0.10 h15 0.20 0.25 .30
0,00 v
0.20 ‘\ O First Loading cycle
%

040 W A Second loading eyele

E 0.00
| 8

E 0.80 O Unloading cycle
£ 1.00
—
rﬁ 1.20

1.40 "

il KM 334+940

+
1.80

Figure 1: Load-settlement data: plate loading test performed at (KM 3344940)

Table 4: Load-settlement data obtained at the first loading and unioading stages of the

g‘ plnta Ioiding tn:t perfurmm:l at the Incatlnn (KM 335+040}
| Load it { Hmmlm{m}
o 0.005 0.00
1 0,025 0.27
2 0.050 0.38
3 0.075 0.55
4 0,100 0.70
5 0.125 0.85
6 0.130 1,00
¥ 0175 1.13
8 0.200 1.25
il 0.225 1.29
10 707 0.250 1.40
' e " o) . 56.56 0.200 1.40
4849 0.175 1.40
35,35 0.125 1.30
i 21.21 0.075 117
1,414 0,005 0.40
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Table 5: Load-settlement data obtained at the second loading and unloading stages of the
plata Iua l:llng tatt pnrfarmnl at the Iucaliun (Kivi 335+040)

i Normal stress hol 0 Settiement {S)
m mﬁ‘“ i R T BIERER
0 | 1.414 0.005 0.40
1 ol 0.025 .62
2 i 14,14 0.050 0.79
a 3 B R 0.075 0.90
dSlN=g 2808 £.100 1.00
. i 135385 0125 1.10
6 ol a2.42 0.150 1.19
7 4949 0.175 1.25
8 il 56.56 0.200 1.29
) e 63,63 0.225 1.33

Table 6: Calculations of the resilient modulus of the tested soil according to DINIE134: (K

335+040)
: Ll Adstloadingeyele . 2nd Jeading cycle

0.25 0.25

; 0.06 0.41

! 7.43 1.72

} . 206 -16.37

| £3.18 123.99

3 1.49

Stress (MN/m?)
_! ' 0.00 0.05 .10 0.15 (.20 0.25 0.30

0.20 \ O First Loading cycle
i Second leading cycle

0O Unfoading cycle

o

KM 3354040
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4. Closure
Test results presented herein report the load-settlement data obtained from two plate
loading tests conducted on the Middle Embankment (-1.5 m) of the Electric Express train

project at two locations (KM 3344940 and KM 3354040} in accordance with German
Standard, DIN18134.

L B iR e
81.14  103.48 1.28
8318 12399 1.49

* Nate: Before interpreting these test results for future applications, the Middle Embankment (-
1.5 m) in-situ variability between the testing locations should be considered.

Technical committee Lab Engineer

Prof, Dr. Mohamed F, M. Fahmy Mohamed A. Al-Najjar
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Appendix A
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Location of test site: KM 3344940 :l::j,md Sameh Hanwan
Project title: Electric Express Train Project - Aladdin und | Date: 1/11/2023
Parmers Integrated Contraciing

Diameter of loading Time  |1:20:00 PM
plate g 1:47:00 PM
Lever ratio [ Note;
Type of Soil Middie Embankment (-1.5 e} CAT 9%6E
Bedding material ol
Temperature 27°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1.414 10.00

1 7.07 0.57

2 14.14 9.43

3 21,21 9.31

4 18.28 9.15

] 3535 9.00

] 42,42 8.84

¥ 49.49 8.73

8 56,56 8.62

9 63.63 .46

10 77 8.35
Unloading Stage 11 56.56 8.37

12 49,49 542

13 3535 8.52

14 21.21 B.66

L5 1414 9.55
Test reginie Loading Sta; Loai (kN) Dial Gauge Reading (mm)
Reloading Stage 0 414 9,55

1 7407 9.16

2 I4.14 9.07

3 21.21 9.00

4 28,18 8.86

5 35,35 8.75

6 42,42 8.65

7 49 49 854

8 360.56-—— T 8.46
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Location of test site; KM 335+040 :'::][1{: Sameh Hassan
Project tiile: Electiic Fxpress Train Project - Madidin and | Date: 1/11/2023
Partners Infegrared Contracting
Diameter of loading Time 1:52:00 PM
plate o0 21900 PM
Lever ratio I Note:
Type of Soil Middle Embankment {-1.5 m) CAT 966K
Bedding material e
Temperature 27°C
Test regime Luatling_!'}ﬁqge No. |Load (kN) Dial Gﬂt_g_e Readin
Loading Stage 0 1.414 10.00
| 7.07 9.73
2 14,14 9,62
3 1.1 0,45
4 2828 9.30
5 35.35 9,15
[ 42.42 9,00
7 49.49 8.87
8 56.56 8.75
9 63.63 8.71
10 70.7 8.60
Unioading Stage i1 56.56 8.60
12 49,49 3.60
13 3535 8.70
14 2.1 8.83
15 1.414 9.60
Test regime Loading Stage No. [Load {kN) Dial Gauge Reading (mm)
Reloading Stage 0 1,414 9.60
1 7.07 9.38
2 14.14 9.21
3 21.21 9,10
4 Z8.28 2,00
5 35.35 8.90
6 42.42 8.81
7 49 40 B.75
8 ‘“:.”T w871
9 T 6"5‘3’5 8,67
T o s m?&"b{. aﬁm%w e r—
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